HKIS

A=IVRITPA)FT—=TIFYb
e

AT BT HEPIRBCKBEL TSV, RERTHERATMICBDT BHRALLEE,
AEBE, TRICSTYEMDAHIRTAIRETY .

[EELES A—)LKRIF7AVT—UF Y K

A #& EEELTT

a— F No. 70026—AF005
A—H—-BHFE |R/NL  WRX STI CBA-VAB

TR |EJ20Y
g K 20148 A~ 20194128

w & BHEHEFICITHKS L—2 0 J %Y 23> (70020-AF107 / 70020-AF108) ARETY,

OHEAEMOERXT 2021 FT AREFEFTHOINTYT,
2021 £ 7 AUBICEFREIN-EFmADOHESICOVTIK., BELORFEFTHEEVEHLELLEL,

HEEAE  E04521-FA3320-00 2021/7/20 6k Ver.3-1.01 (BIWiEE. &#) () TvF-4— IR

FC®IC

O_DEFHKS A—ILFIF7A U T—0Fy bEEBEVLEIFWVEERIIHYNESTSVET,
BT (FIEL T EMERICKEL. BTIHRTREREICRESNTVINEEFYRLICTHEALLLEZSL,

AEFERFIFZEITIANCRLT AL IZEL,

OREFARHERBEZREICEFIF TNV EE, HELPHDOALADBRPLEEERAICIHLET H-OITF O T EELZWNEE
EEFEHLTLET,

OLEHRIIE=ZFNAAGRUABEREFRMFEALIZCLICKYRZTLBZTICONTIE, BHTE-UIZOEEZZELDIRE
FTOTHLNLHITTELLIZSLY,

OAREFZEFEALTAELEBEEL. RBEIESLIUVZTNIAHETSEM. £/, BBEZFERATLHICENTELRNILIZKS
BRFICODEFELTE. —UIOHWEFWLIMRET,

OARHRF/ —TINEFHEEECEEINTEYET, / —IIEHFHUNERMG FIGEE. RERO#EE - HERUETEH
IZDOWTHREELV =L ET,

QEHHICIFAMREZ LS D2ENHY FT . M. BEMICEFHIAHROREDLEEL TS,
T - BEZDOERSA. 7 L—LAIZE—UIIGLEEA,

OAHRBFEENEMEL, BRREIZNFXAOH—ARUBEO—ETHVWEMENFET IEELHYEFTOTHLMLEHT
THRLIZELY,

OAHRIBRENTOEAEZBMICEESTEN-LDTT,
This product is designed for use in Japan only.

OAHFDUERIINERZED. ARDOHFELLLEFEZT I LAHBYET,

OAZEFIFELRCHRT I ENHBYFETDOTAARZERENESE THERIIZSLN,

@ HABROMEBRRUERED TEXESELORFTEFTFTHERLEHDE LY,
BREHRITHERE. EmE - 23— FNo. - BEFER - TODUBKEZEXEICHEA I,

1




BLIEDEFE ABREELKBREOVVALLAEDICTREOIEEEERTFLTIEE N,
AETETRENLSIHTELFEAL., BEHRUHELEE~DBRLALERLTVET,

MNEE rrexupmsstc, XEEHER5TRENHHHE

oy (FREXEEREARBERSERABEIASES (AR
/NFE srmaozergesnsgs
GEAMBE . SHREWHRETHERSAMWEE (FIXE. BERARUHRED

Sx4
==

OER L A — ML HBEMADWIBRUSEE - KEKZEMLET HBIZ, ROZEEFHOTLLESLY,
NYTYDIAFRFEFDE—IFILERN L THLHERZIToOTLEEL,
ARV BENTEEF, BRLAEVWE SR ZERF>THLTLEEL,

N X
NFE
OARMTDERFHARUNRITEIIITHDLLENTLESLY,
CBRERARUSBLIECEICKY., REDBAEFNENIBNLAHY T,
s REDHEREFELESISBEANHY ET,
O E(EZWHRODFINT U VIL—LADBENIACH (FTHMNTHCLGWVEE) ICTA- TSI LEHE
FLTLESL,
s RETEIENABHYET,
O/ 1 THIZEMAALLBWVLSIZHOIREZNFTTBULTLESL,
CEBEYINTI OO VIZAYI VO UNBIET AERNAAHY FTT .
O AR LI CFRP ( REMMRIE TS RF VY ) BREEATLET,
CEBELGAOEE, SESAMHSEER. BB, EROBNABHY EFT,

OFy FOBAMBEN—YIRAMIEHELTHY FI, BMATAICER, REOENEEZHELTILESL,

@/ —TNUN—YDEBF TN LIFEA—H—RITOEBEZEEZLHRATHOIT>TLESL, EFENEFRICTAEVESEE,
A—N—ITTTEHACEELY,

OARHURDERNMIEEIZITo>TLEEY, BELEY, BV avIEERHNTLEEN, T FRROCHEEDOREICA
YEF,

Ok, T METEYGIETHRICHM T TCEED, REZUEITHGTZITS>E. AL OB LEHABELET.

OITITERERD =, —FHMICENY / —TIUNR—VIFHEXIEHRELGVESITRELTSEEWL, X, /—II)L/Iii—=Y%E
WA F5EE. MEZTRAFAEVESICENTEHRICET—F T LTS,

OZEEY 555G
- BEARFICETEAORM T ETL, BEACRACIEEZHRELTIEEN, ZREROEBR. 7 L—LAIZE—UELCEEA.
- RFYFNCTHOE BRAE - BFF - 7z —H4—HEIFE) 75T,
FREICEVR—ILFERELLTVWSEENHYES, Fzv I L. BETHNITHEEREZ LTS,
FERIIERFBTIT TS L, BHERT AT LR S0 CERY TS,
F BHTOMDEM - ARIZDOVTIEHEA—D—RITORRRBAZIR > T,

2 70026-AF005_3-1. 01



N=Y YR}
No. ALE= IR ok No. RE4 4K ik
’ I7HRyI R 13 JL—> "
No. 1 vy ‘/
I7RYIR I g s ()
2 No. 2 A { 14 2502+ v bk Ey M6
I7RYIR _ _
3 P 15 h5— @ t=5
N
. . O g 15mm
3 \ — - — g
4|78 ~HA % 16| mET—7 = 2000
5 A7—No. 1 17 ARUD @ L=1500
Ny E— 6| zvLa
7] zF—No.3 19 44597 /M L=250
8| vy Tryk M6 20| ERERBE <> XE
0| ReHLE % M6-12 21
10 RIL k % M6-20 22
11 ALk % M6-15 23
1p| ATVY @ M6 24
AR A ¢

70026-AF005_3-1. 01



mfFHFAiE
1. L= 3 880
1) NyFUDIAFREF (=) hbsyr—TILE—2F)L

ZESL TS,

(2) MEZTAT—0FY bEERSALTIESL, (B1)

IFAVT—U59 K

&1

@) TTF7I7OA=BEoYNIRTEENLTIEEL,

(H2)

@ =I5 a3 neEREREEFNISIIMNLT
CTFE&ELY,

I770A=3t2Y

X 2
2. Fvw hX—YEUTIT
1) BNy FSoFaxrsabAy RSoTaRrs 82755y FERSLTLCESL, (K3, K4)
BHHICK YRS LAEENEREY ET,
|2014/08~v2017/05|
1) BEINY RSO TaRo8%AY RSO TaRo48 TSy RTEBRHMLTLEEL,
2) BHLEAY RS TaRmo8hbAy RS0 7axo42 755y FERSILTLESL,
o F3LIaks s
37k \\\\
ANy RSy Faxs s
I3k
~NyRsUF
S Ay ESUT
IR0 4 = 3
4

70026-AF005_3-1. 01



[ 2017/06~2019/12 |

ANy FSU7axs4s

1) HBEIAYRSYTars8E8AY RS TaR4TS 737k
Ty bR LTLIEEELY,
2) ANy RSoFaxryvaITSH5y FERSLTLESL,
ANy RSUT
=E X
= 4
7. ZF—No. 3
R-1. T7H ) —FRT—
(L= o595 3Y)
G-1. R)L + (#HIE - AER)
< > 7
AR
EE
2 ABIZL—L P9I L3 0DITH ) —F—RTF—¢& pos
AKXy FORT—No.3 FHMIEARIL FEFERALTHRAITL < ®H | <:>
TLEEL, (B5)
AER
3) RILFZDZOTBEDT—REEWLN>-ASN L, FIE
HRILEEFERALTRAT—No. 1 EfEEDH LTS,
(Xe6) ///x%—mn
BB
7 — R4
= 6
@) NRI—RFTFYLTIIN—KRKEVHI129 )y Ty %
A TS, (”7) (27
/ — AT ~
IIL—FKAa2H
CEp
g0y Ty b
7

70026-AF005_3-1. 01



G TFRYHYANo.2I2 )y TF+y FIEERFIFTL
Ly, (X8)

6 K2RV rEFERALTIT7RY I AN 1 EXTTHRYY
A No.2 Z#fFIHTSZEL, (F9)

N 7RI AN 1 ETT7HRYI AN 2ICHODEKSIZR
R OTF—TZFF TR SN, (K9)

8) #fFF=TF7Ry2 R No.1 £ 7Ry X No.2 ZEEHIZ
BT EZELy, (B10)

9 RF—No.2 ZHfFHFTSEEL, (A7, E10)
PYREQDNT—RTT YT ITIN—FEIRIZHY
E3 8

AN

IT7HRY2 X No.2

v

—

5y Ty b |H8

IT7HRv4 X No. 1 I7HRYI X No.2

\ /
ARy OT—T
\\

K2 URIL k

D B9

10.
11.
12.
13.
14.
15.

. AT7— No. 1

. AT— No.2

. AT— No.3
RIL kb M6-20

Ak M6-15
RAFYLT Ty W6
TL—rTyx W6
I5UUF v kM
ho—

10

70026-AF005_3-1. 01



) Ay RS2 TaAry 2845y TEFERLTIT7ZR YV ZANo T IZEEL TS, (B11)

IFHYH R No. 1
Ch2oMRIS —

A4Sy TEE
LTEELET

I7HRyo X No. 1

B 11

AN L= o895 a3 0D o3 unRATZIF7RY T AN 1 DFRMBLEL. L— 05352300 LS ITRTITF
TSN, (B12)
L—> o595 3 VOB ITAEREMIZDODWTIHL—o 0599 S 3 VERIREHEAZ 2B L T E S LY,

B 12
(1) T770r—RtoHcary 2 FEELTEEL, HYyTFy b
) #AFIF =z F7HR YOI AN 1 EZTTRY I AN 225y
Ty R IEERMIFTLEESL, (B13)
X 13

1 70026-AF005_3-1. 01



(HWMEZT7AT—059 FREZBHEL. K14%23E
[CHEET—7ZEF T TCESL, (K1 4)

IF7AVT—IF9 ¢k

= 14
(IMETTAT—055 MZZTT7HEY b HN—Z BT
TLEEL, (B15) IF75H FhA—
() WMETFA T8  2L—009 9230 DT7
Y FRT—FERAL TEHICRMAFLTLLEILY,
(®16)
BT ESEMICOVWTIEL—2 0 TH 9 & 3 VERIREREA IFAYF—H8H R
EFXSBBLTLLESLY, & 15
I7HY bRTF—
(L—=>uFH533Y)
|m 16

AN ZT7HRY I RAN—FBHIFTTLESL, (B17)
IT7RY I RAAN—ORIFFHIZIEARZ VRV FEFERALE

j—o

Ra URIL b+

IF7RYHYRAHIN—

RE URIL b+

B 17

70026-AF005_3-1. 01



(I TTF7RYIRAAN—DORNOTTHEY bAN—IZRBRATRAME 2 &FEY—F 7 LTLEEL, (B18)

2/ ¢ 8RBT

_— I7RY I RNDIN—

I7HEY bhi—

a0/

/\

\

18

A T7RYHDARAN—, TFAT—H9 59 FERSL, T
TR RHNR—DI—F U TEIZ 8RNERITT L&Y,
(E18)

(0) BRIV Yy THy b 2BAERMFIF TS,
(E19)

@) TT7A2T—05 Y FEBURMFFTIESL, (H19)

22) 7Ry Y RAhN—FBFFTI S, (F20)

RB) TT7RYIRAN—DT TV LEHLEmZRELTT
VI LLEMFFTLEEL, (B20)

QHNYTIDIAFTRFEF (=) ITH5—TNLE—ZF )%
BfFIFTLIEELY,

STy b

19

TYIbh koL

IF7RY I RANIN— X 20

X 21

70026-AF005_3-1. 01



{38 T R DD

TUY UREIRIORER TV VB OMR
RIEE TR HeRIEHE HEER

A T R—REQERENEE > TLERLD BEM L I TR E LD

NYTYDIAFREFIZT—TILEZ—2FIL BC23IEEMMALETVWARAL—XIZZ VDY

PRIt T ST EH, EEEAN LA DA

R—RNY FHAEERIZHE>TLDH BERIZK DFHEFILL LD

AL b - F v MEOROHENIZE L, TA R UTIREBICERE TGO

BT (F =B S AMh D ER & & T35 L TULVE LA IVPUEREIEL. RILEHBBATLELD
(FERT & (TR

My - EE

BOEITEER L TWV=E 012, BEEEET SAIICEBT AERRET > TS,
OLRELREBIRSAN—DEETYT. BIREL TS,

Q@1 —H—IZaTFNICRBEINTVSIEREUNIFMREIKBEL TS,
OHEZNEEIEEFHRCBES TIHIER]ICRHLE T, BIFEMREITERELTIESL,

OETH, BE - ER - RBFOELENH - -EHEICIE, 21— —I a7 >THRH UL TLFZEL,
OKRBRZEEONDIKIEL, BT ROA—FT—DI=OITHIRGAEEEEL L FZE,
OARHUMEREN BN TR, BT EMREBIERELTLESL,

OERREDNT=HV IV TERKFELTHEY FITA, REFOEFBAT TOREFIARGOLENRTIENLNHY FT,

TEAMNEYESFEAENE LN ESITLTLEEL,
OFEHMICAIL b - F v MBICEAOAEINGONERERL TS,
O - EMFTAUMAHE - ER LGS, ELIZBETSIMEIM L TIZELY,

T779—H5—EX[CDWT

AERICETLIEMEVEDLEIF. EMEEFLAFELORFTEFTEBLEHLECEEL,
REDRBNBIL. FEBELICEET L ENHYFETOTHOMLHITECEZELY,

70026-AF005_3-1. 01



70026-AF005_3-1. 01



5®

HAEH IVvF-Uy— IR
T418-0192 #MEEEIT=EmItL7181
http://www.hks-power.co.jp/

B S - dnEl
Unauthorized reproduction is strictly prohibited.

12

70026-AF005_3-1. 01



HKIS

COLD AIR INTAKE KIT

Instruction Manual

NAME OF PRODUCT | Cold Air Intake Kit
PART NUMBER 70026-AF005
APPLICATION SUBARU WRX STI CBA-VAB
ENGINE EJ20Y
YEAR 2014/8-2019/12

HKS Racing Suction (70020-AF107 / 70020-AF108) is

REMARKS required for installing to the vehicle.

Published in July, 2021 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always have
access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

e This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

e HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

e HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

e This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaranteed
if this product was installed onto other inapplicable vehicles.

e The specifications of this product are subject to be changed without notice.

e This product may have small scratches or uneven points of the carbon surface due to a manufacturing process.

e This manual is subject to be revised without notice.

e For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

13 70026-AF005_3-1. 01



SAFETY PRECAUTIONS

The following symbols are used in this manual to indicate danger levels to customers and workers.

A WARNING When there is a possibility of death or serious injury.

When it is assumed that workers or users will be injured (personal loss)

& CAUTION When it is expected that extended property loss will occur.
(Expansion property loss is property damage caused by the product. [For example,
vehicle damage and burnout])

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
@ This product contains CFRP (carbon fiber reinforced plastic) products.
- Unreasonable force, impact, or high heat may cause deformation, damage, or discoloration.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

@ Painting CFRP parts
- Before painting, make sure to temporarily attach to the vehicle and confirm that it is installed properly.
We don't accept the return goods after painting.
- Please do the surface treatment such as degreasing, grinding and primer surfacer before coating process.
- There may be pinholes on the carbon surface. If necessary to treat, please process accordingly.
- Dry at room temperature. The maximum heat limit is 50°C /122°F except for normal drying.
- Please manufacture instruction manual in regard of paint, coating material, tools and other materials.

14 70026-AF005_3-1. 01



PARTS LIST

No. R4 Ik ik No. m Ik E=
1| AirBoxNo.1 13|  Flat Washer M6
(7 A 2
2|  AirBoxNo.2 A { 14| Flange Nut @ M6
3 Air Box Cover 15 Collar @ t=5
T
Double-sided O W:15mm
. ———r
4 | Air Duct Cover % 16 Tape \ L=2000
Q
5 Bracket No.1 \_—‘E\/ 17 Sponge L=1500
_—
6 Bracket No.2 @@ 18 Emblem
7| Bracket No.3 m 19 Tie Wrap W L=250
8 Clip Nut M6 go|  Instruction
P Manual
9 | Button Head Bolt % M6-12 21
10 Bolt % M6-20 22
1 Bolt % M6-15 23
12| Spring Washer @ M6 24

70026-AF005_3-1. 01



INSTALLATION PROCEDURE
1. REMOVAL and REINSTALL OF RACING SUCTION

(1) Disconnect the negative terminal of the vehicle’s battery.

(2) Remove the air intake duct. (Dia. 1)

Air Intake Duct

Dia. 1
(3) Disconnect the airflow meter sensor connector. (Dia. 2)
(4) Remove all racing suction components from the vehicle.
Airflow Meter Sensor
Dia.2
2. INSTALLING THE KIT
(1) Remove the right headlamp connector and the headlamp connector bracket. (Dia. 3, 4)
The removal procedure differs depending on the vehicle.
[12014/08~2017/05 |
1) Remove the right headlamp connector with the headlamp connector bracket.
2) Remove the headlamp connector bracket from the headlamp connector.
T FRONT
Headlamp Connector
Bracket
Headlamp Connector
Bracket
Headlamp Connector
Headlamp Connector
Dia.3

16 70026-AF005_3-1. 01



| 2017/06~2019/12 | Headlamp Connector

1) Remove the right headlamp connector from the headlamp Bracket
connector bracket. /
2) Remove the headlamp connector bracket.

Headlamp Connector

Dia. 4
7.Bracket No.3
R-1. Air Cleaner Bracket
(Racing Suction)
G-1.Bolt (Factory - A)
< > 7
A
[pia.5
(2) Temporarily install the air cleaner bracket of Racing
Suction kit and bracket No.3 of this kit to "A" using factory v FRONT
bolt. (Dia. 5)
A
(3) Loosen the bolt to remove the ground wire of "B", and use
factory bolt to tighten it together with bracket No.1.
(Dia. 6) Bracket No.1
B
Ground Wire
Dia. 6
(4) Install the clip nut to the power steering fluid tank. (Dia. 7)
Power Steering
Fluid Tank
Cc \
Clip Nut
Dia. 7

17 70026-AF005_3-1. 01



®)

(6)

)

(8)

9)

Install 3 clip nuts to the air box No.2. (Dia. 8)

Assemble the air box No.1 and air box No.2 using button
head bolts. (Dia. 9)

Attach the sponge tape to the air box No.1 and air box
No.2. (Dia. 9)

Install assembled air box No.1 and air box No.2 to the ve-
hicle. (Dia. 10)

Install the bracket No.2. (Dia. 7, 10)
The notch side is the power steering fluid tank side.

N

Air Box No.2

v

—

Clip Nut

|Dia.8

Air Box No.1 Air Box No.2

Sponge Tape

Button Head
Bolt

Sponge Tape Dia. 9

5. Bracket No.1

6. Bracket No.2

7. Bracket No.3
10. Bolt M6-20
11. Bolt M6-15
12. Spring Washer M6
13. Flat Washer M6 B
14. Flange Nut M6
15. Collar

|Dia.10

70026-AF005_3-1. 01



(10) Secure the headlamp connector to the air box No.1 with tie wrap. (Dia. 11)

____— AirBox No.1

Secure with tie
wrap through
these 2 holes

Headlamp Connector

Air Box No.1
Dia. 11
(11) Insert the suction pipe from the opening of the air box No.1 and reinstall the racing suction. (Dia. 12)
For details on how to install the racing suction, refer to the racing suction instruction manual.
Dia. 12
(12) Reconnect the airflow meter sensor connector. Clip Nut
(13) Install 3 clip nuts to assembled air box No.1 and air box
No.2. (Dia. 13)
Dia. 13

19 70026-AF005_3-1. 01



(14) Degreas the surface of the factory air intake duct, and at-
tach double-sided tape. (Dia. 14)

Air Intake Duct

Dia. 14
(15) Attach the air duct cover to the factory air intake duct.
(Dia. 15) Air Duct Cover
(16) Install the factory air intake duct with the air duct bracket
of Racing Suction kit. (Dia. 16) /
For details on how to installation, refer to the racing Air Intake Duct
suction instruction manual. Dia. 15
Air Duct Bracket
(Racing Suction)
Dia. 16

(17) Install the air box cover. (Dia. 17)
Use button head bolts to install the air box cover.

20

Button Head
Bolt

\

Air Box Cover

Button Head
Bolt

Dia. 17

70026-AF005_3-1. 01



(18) Mark two holes on the air duct cover from the holes on the air box cover. (Dia. 18)

Drill two 8mm holes

/ Air Box Cover

Air Duct Cover

Q\/Q

Hole

Dia. 18

(19) Remove the air box cover and the air intake duct, and drill
two 8mm holes in the air duct cover. (Dia. 18)

(20) Install 2 clip nuts to holes in the holes you made. )
Clip Nut

(Dia. 19)
/\

(21) Reinstall the air intake duct. (Dia. 19)

Dia. 19

(22) Install the air box cover. (Dia. 20) Emblem Button Head
Bolt
(23) Degreas the place where the emblem is applied and

attach the emblem to the air box cover. (Dia. 20)

Air Box Cover Dia. 20

(24) Reconnect the negative terminal to the vehicle’s battery.

Dia. 21

21 70026-AF005_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure all hose clamps are tightened.
e Make sure the negative cable terminal is securely attached to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE
Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.
- When removing this product from the vehicle, please consult a professional.

- Although clear paint is applied for product protection, storage under direct sunlight for a long time may accelerate deteriora-
tion of this product.
Avoid direct sunlight as much as possible.

- Regularly check for loose bolts and nuts and overall integrity of the product.

- If this product is damaged or deformed due to an accident or contact, repair or remove it immediately.

22 70026-AF005_3-1. 01



23

70026-AF005_3-1. 01



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BMUTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

24

70026-AF005_3-1. 01



